



TEST REPORT

Test Report # R-cn5-1606118-E Date of Report Issue: 10/27/2016
 Date of Sample Received: 10/25/2016 Page 1 of 6

CLIENT INFORMATION:

Company: HANGZHOU NEW LINE CO.,LTD
 Address: RM.1004,10TH FLOOR, RED STONE CENTRAL BLDG.,NO.225CHAOWANGROAD ,HANGZHO U ,ZHEJIANG
 Recipient Email: -



SAMPLE INFORMATION:

Product Name: COMMANDO SAW
 Material: - Purchase Order Number: -
 SKU/Model/style No.: Stainless steel Country of Origin: -
 Country of Distribution: California Labeled Age Grade: -
 Buyer/Factory: - Recommended Age Grade: -
 Supplier/Vendor: - Tested Age Grade: -
 Testing Period: 10/25/2016-10/27/2016

OVERALL RESULT:

PASS

At the request of the client, the following tests were conducted:

CONCLUSION	TEST(S) CONDUCTED
PASS	California "Proposition 65"- Phthalates (DBP, BBP, DEHP, DINP, DIDP, DnHP, DnOP)
PASS	California Proposition 65, Total Lead in Substrate Materials
PASS	California Proposition 65, Total Cadmium

Approved by:

Kevin Lee

Technical Manager:

Kevin Lee

Issued Date:

Oct.27, 2016
No. 16102659





TEST REPORT

Test Report #

R-cn5-1606118-E

Date of Report Issue:

10/27/2016

Date of Sample Received:

10/25/2016

Page 2 of 6

DETAILED RESULTS

California "Proposition 65"- Phthalates (DBP, BBP, DEHP, DINP, DIDP, DnHP, DnOP)

Analysis performed by Gas Chromatography/Mass Spectrometry to determine compliance with the above referenced specification. [Referenced Test Method: CPSC-CH-C1001-09.3-2010]

Specimen No.	003	006	-	-	-	Limit (mg/kg)
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Dibutyl phthalate (DBP)	ND	ND	-	-	-	1000
Benzyl butyl phthalate (BBP)	ND	ND	-	-	-	1000
Di-(2-ethylhexyl) phthalate (DEHP)	ND	267	-	-	-	1000
Diisononyl phthalate (DINP)	ND	ND	-	-	-	1000
Diisodecyl phthalate (DIDP)	ND	ND	-	-	-	1000
Di-n-hexyl phthalate (DnHP)	ND	ND	-	-	-	1000
Di-n-octyl phthalate (DnOP)	ND	ND	-	-	-	1000
Conclusion	PASS	PASS	-	-	-	-

Note:

mg/kg = Milligrams per kilogram

ND = Not detected (Reporting limit: DBP, BBP, DEHP, DINP , DIDP, DnHP= 150mg/kg)



TEST REPORT

Test Report #

R-cn5-1606118-E

Date of Report Issue:

10/27/2016

Date of Sample Received:

10/25/2016

Page 3 of 6

DETAILED RESULTS

California Proposition 65, Total Lead in Substrate Materials

Analysis performed by Inductively Coupled Plasma-Optical Emission Spectrometry to determine compliance with the above referenced specification.

Referenced Test Method: CPSC-CH-E1001-08.3 -2012& CPSC-CH-E1002-08.3 -2012

Specimen No.	001	002	003	004	005	Limit (mg/kg)
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Total Pb	ND	40	ND	ND	ND	200
Conclusion	PASS	PASS	PASS	PASS	PASS	-

Specimen No.	006	-	-	-	-	Limit (mg/kg)
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Total Pb	ND	-	-	-	-	200
Conclusion	PASS	-	-	-	-	-

Note:

Pb=Lead

mg/kg = Milligrams per kilogram

ND = Not detected (Reporting Limit = 15 mg/kg)



TEST REPORT

Test Report #

R-cn5-1606118-E

Date of Report Issue:

10/27/2016

Date of Sample Received:

10/25/2016

Page 4 of 6

DETAILED RESULTS:

California Proposition 65, Total Cadmium

Analysis performed by Inductively Coupled Plasma-Optical Emission Spectrometry to determine compliance with the above referenced specification. [Referenced Test Method: ASTM F963-11 Clause 8.3.1]

Specimen No.	001	002	003	004	005	Limit Total (mg/kg)
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Total Cd	ND	ND	ND	ND	ND	100
Conclusion	PASS	PASS	PASS	PASS	PASS	-

Specimen No.	006	-	-	-	-	Limit Total (mg/kg)
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Total Cd	ND	-	-	-	-	100
Conclusion	PASS	-	-	-	-	-

Note:

Cd = Cadmium

mg/kg = Milligrams per kilogram

ND = Not detected (Reporting Limit = 15mg/kg)



TEST REPORT

Test Report #

R-cn5-1606118-E

Date of Report Issue:

10/27/2016

Date of Sample Received:

10/25/2016

Page 5 of 6

SPECIMEN DESCRIPTION:

No.	Specimen	Style No.	Description
001	304Stainless Steel Wire - metal wire		Silver
002	Aluminum fasteners - metal		Silver
003	PVC tube- plastic		Black
004	Woven belt		Black
005	Bind - layer wire		-
006	Bind - outer PVC		-



TEST REPORT

Test Report #

R-cn5-1606118-E

Date of Report Issue:

10/27/2016

Date of Sample Received:

10/25/2016

Page 6 of 6

SAMPLE PHOTO:



The results shown here refer only to the sample(s) tested, unless otherwise stated. This report can only be reproduced in full, not partially, except by explicit written permission of the laboratory.

***** End of Report *****